Hydraulic Ironworker

Model#: TW-50K

OPERATION & MAINTENANCE MANUAL

| “Exclus:ve Canadian Import Argent”

2370 Cawthra Road, Mississauga, ON L5A 2X1
Tel: (905) 803-9999 Fax: (905) 803-9109
Toll Free 1-800-263-1199

Website: www.westwaymachinery.com



- SUNRISE
HYDRAULIC IRONWORKER

TW-50K, IW-66K

- OPERATION &
MAINTENANCE MANUAL

inch version
632TR023
12-2012




TABLE OF CONTENTS

TntrodUCTION ..ot e e e e 1
Safety Precautions .......cceveviiiiiniiiiie e 2
ez 13 1) o A P S PP 7
INStALIALION  vuveieree ot it iieeeescinaneeeeeneraanaaeraanans s 8
IR 10)1 (% 15 10+ B PO PP 10
Standard EQUIpMENt  ..o.ooiinii i 11
Control SWItChes ..ooiiiirii e, 12
Low pressure tool alignment with JOG mode.............ooooeninn 14
FOOL SWHCH  1oniit e s e 15
Optional Electric BackGauge ..........cooimiiiiiinin 16
Stroke AdJuStment .......oviiiiiiiiiii 17
Adust the Main Central Shear Slide ...........oooiiiiis 18
Punching Station .........ccoviiiiiiiiiii i e 20
Standard Equipment ..........oooiiiiiiiiiii e 20
Alignment of Punch and Die ..., 20
Punch and Die Clearance .............ooeiimiiiiiniiiininas 21
Adjusting STrpper .......cooooiiiiiii 21
Actual Punching Force ..o, 22
PrecatfiOon  .ivvieieecorcsereeneaeeaneanernianeriinrrnrasnaananaas 22
Punch and Die Lubricant .........c.cooiiiin i, 22
Punch Operation  .........cooieiriiiiiiniiimein e 23
Punching Station Assembly ... 25
Flat Bar Shearing Station  .......cooviiiiiimniiiicninee e 26
Blades ..vivviviiiie e e 26
Cutting Clearance ........cvooevvreeiieiiriiiieenmiaarinnennes 26
Precaution  ..o.cvveeeeiieierrneaacnrisiininreaaaaaaaaians 27
Flat bar Shear Operation  ...........cccocviiiiiiiiiiinnnnnnnn. 27
Angle Flange Shear Operation ..........coooioiieieenn. 28
Angle Shear, Square/Round Bar Shear Station  .................. 29
Cutting Clearance  ........ccceveeeeveeeeenerneiimiinrsnseensens 29
Precaution  .o.vvuieioririaeiint it nirte st iaees 29
Angle, Square/Round Bar Shear Operation ~ ............ 29




Notching Station .......ovviiiiiiiii 30

Blades .o.viniii i 30

Bolster Adjustment  .....oooiiiiiiiiii e 30

Notching Operation  .......coooeiiiieiiiiiiiiiiiiiinaae, 31
IMAINEEIIANCE o1 ivtrenrnnrenane e ane e aaecenaeaeaantassaneearaneeanans 32
Trouble Shooting ..o e 34
Hydraulic Circuit Diagram for IW-50K................. S 36
Hydraulic Parts List for IW-50K......... e r e 37
Hydraulic Circuit Diagram for IW-66K..................... 38
Hydraulic Parts List for IW-66K............oooiiiiiiiiin, 39
Electrical Circuit Diagram  ........ccoviiviiiiiiiiniiie e 40
Electrical Parts LISt  ...vvvuievveneerrseeenineeiieeeeeeeereeennennnn, 41

i




INTRODUCTION

The Sunrise Ironworker is a hydraulically powered metal shearing and
punching machine. The machine is equipped with Flat Bar Shear, Angle
Bar / Round Bar / Square Bar Shear, Notching and Punching stations. This
multi-function aspect allows the Sunrise Ironworker to meet the diversified
needs of the metal forming industry. There are many optional accessories
that will further increase the versatility of the machine, such as Press Brake,
Channel / Sectional Bar Shear, Pipe Notching, Pipe Punching, and punches
and dies of various shapes and sizes.

Each machine has been individually tested in the factory and under-gone
an extensive pre-delivery check to ensure that the machines meet the
highest quality standard. The ironworker has been designed to be a
reliable and dependable machine with excellent performance. We know
the working quality of the machine will confirm that you have made a
good choice by selecting Sunrise products for your facility.

In order to have a better understanding of the operating procedures, to
obtain maximum benefits from the machine, and to minimize the
maintenance cost of the equipment, please have the operators and
engineers read this Manual thoroughly and carefully before operating the
machine.




et DELLD L BYCE VY L URRALLTY VYR YV SRR TR VYL CORTLEW

Warranty Certificate

Sunrise Fluid Power Inc. warrants its product(s), excluding items described below,
against defects in materials and workmanship for a period of twelve (12) months
from factory shipping date of the product(s). Sunrise Fluid Power Inc. covers only
the parts under warranty, and not the labor cost to service/repair/replace the parts.
The labor work is to be carried out by the customer, or by local distributor under
separate agreement between the customer and distributor.  This warranty does not
apply to tooling such as blades, punches, dies, light bulb or parts on the machines
subject to normal wearing. Hydraulic and electrical components are subject to
their respective manufacturer's warranties. The warranty on the products shall not
apply to defects or damages resulting from improper operation, abusive use, or
madequate maintenance of the product(s) by the user. The warranty is void on
product(s) which have been altered, changed or modified in any way by the user.
During the warranty period, Sunrise Fluid Power Inc. will, at its option, either to
repair or to replace product(s) which were proven defective. In case of
replacement with new product(s), the user shall first return the defective product(s)
and bear the transportation costs incurred. Sunrise Fluid Power Inc. shall not be
responsible for damage/loss beyond the value of the product(s). In no case shall
Sunrise Fluid Power Inc. be liable for indirect or consequential damages/loss

including, but not limited to, labor costs, down time, or third party loss.




SAFETY PRECAUTIONS

IMPORTANT:

It is the duty of both employer and employees to acquaint themselves
with the safe working practices contained in this manual and ensure
that all operators adopt these practices.

The Sunrise Ironworker IW-50K/66K has these working stations:

® PUNCHING

® FLATBAR SHEAR

® ANGLE BAR/SQUARE BAR/ROUND BAR SHEAR

® NOTCHING.

To ensure safe operation, guards are provided for each work stations.
NEVER REMOVE THESE GUARDS. If any guards are damaged or
worn out, replace immediately with new guards.

While every effort has been made to furnish sufficient safe guards, this
equipment, if not operated and maintained properly, has the potential to
cause serious injury or death. A thorough knowledge of the machine and
operating with carefulness is the best protection against accidents.

All operations are controlled by either the foot switch or by the optional
electric backgauge. The operator should be familiar with the control and
function of the switch/backgauge before perform the operation.

Many warning labels are fixed on the machine. NEVER REMOVE
THESE LABELS. Be sure to follow these warnings to avoid injury.
Please also pay attention to the following general rules:

I. Only one operator is allowed to operate on the IW-50K/66K. Before
each operation, make sure no other person is near the machine.

2. Operator must wear Protective Glasses during operation to protect
the eyes.




10.

Do not operate the machine unless all safety guards and hold-downs
are in place. Use of optional attachments/tooling should also have
proper hold-downs and guards installed.

Keep hands clear of all moving parts at all times. Fingers must
not go under or inside the danger zone established by the safety
guards, stripper, holddowns and/or awareness barrier.

The nature of the notch station requires opening the notcher safety
cover during notching operation for processing different shape and
sizes of materials. This creates a potential risk to the operator. The
notcher safety cover is interlocked by a key at the SHEAR/NOTCH
selection switch. The key is intended for properly trained and
authorized operators only. Misusage of the key may increase the
risk of injury at the Notching station. NEVER LEAVE THE KEY
ON THE MACHINE.

Notcher safety cover must be closed when not using the notching
station. During notching operation, keep fingers away from moving
parts. Do not notch material that operator cannot hold firmly during
notching. Operator is warned by a flashing warning light when safety
cover is opened. Exercise caution and be alert to potential risks.

On IW-50K/66K, all stations move at the same direction at the same
time, yet only one station can be used at one time. This has the
potential of body injury. During operation, be sure that no personnel
and material are near the other stations not in use. When using the
shearing stations, turn to SHEAR mode and make sure that the
punching stripper is closed and the notching cover is closed.

Any maintenance/repair of electrical/hydraulic circuit; change/adjust
of blade/tooling; and alignment of punch-die should be done only by
qualified engineers or personnel.

Always turn off power and disconnect electric supply before doing any
tool change or maintenance work.

After tool changes, always check punch & die alignment and blade
clearances before operation.




11.

12.

13.

14.

15.

16.

17.

18.

19.

20.

Do not punch, shear, or notch parts that are too small to fit under the
safety hold downs.

If any problem or abnormal condition arises during operation, stop the
machine immediately and report to a supervisor. Do not turn on the

machine again until the problem is rectified by qualified personnel.

The machine should never be left under power when not in operation
or unattended. Always isolate the machine after turned the power off.

After completlon of operation, all slugs and waste materlals must be
cleaned away from the machine.

Regularly check all stations and tooling for defects and wear to ensure
safety and maintain good condition.

Heavy materials should be supported.

Use handling equipment when lifting heavy tooling and materials.
Do not punch partial holes as this creates a side load force on the
punch and can result in tool breakage. Special tooling may be

available for this purpose.

Do not punch material thicker than the diameter of the punch.
Doing so can overload and break the punch and create a hazard.

Never exceed the rated capacity of the machine. Refer to the
specification chart for details.




The manufacturer shall not be held for any liability for damages/body
injuries or other consequences to machine, material, and persons
caused by the non-compliance of the above safety precaution
procedures, in particular for the following situations:

1.

2.

o

7.

8.

9.

Removing or disabling any guards or hold-downs is a violation and
will result in the termination of your warranty.

Place of any body part under or inside the danger zone established
by the safety guards, stripper, holddowns and/or awareness barrier.

. Did not wear protective glasses for the eyes.
. Did not close the stripper during operation.
. Did not close the notcher safety cover when using other

workstations.

. Did not properly adjustment the clearance resulting the

punch/die/blades hitting each other.

Did not interrupt the main electric power supply before any
maintenance work.

Damage of electric parts or risk of fire due to incorrect electric
power supply.

Damage of pump or other hydraulic parts due fo incorrect setting
of the limit switches.




DAN GER

KEEP HANDS CLEAR OF ALL MOVING PARTS.

. ALL GUARDS AND HOLD-DOWNS MUST BE IN POSITION
BEFORE OPERATING THE MACHINE.

® ALWAYS POSITION MATERIAL UNDER A CORRECTLY
SET HOLD-DOWN. NEVER ALLOW THE MATERIAL TO
FEED BEYOND THE HOLD-DOWN.

CAUTION

THOROUGHLY READ THE OPERATION MANUAL BEFORE
OPERATION.

® TURN OFF POWER AND ISOLATE THE MACHINE WHEN
CHANGING TOOLING OR DOING MAINTENANCE.

¢ ALL MAINTENANCE/REPAIR WORK MUST BE DONE BY
QUALIFIED PERSONNEL.

® JF ANY PROBLEM OR ABNORMAL CONDITION OCCURS,
STOP THE MACHINE IMMEDIATELY. DO NOT OPERATE
THE MACHINE AGAIN UNTIL THE PROBLEM IS FIXED.

Opertators’s working posmons




TRANSPORT

When transporting the machine by a crane, hook the crane to the eye bolt
on top of the machine. Do not use slings under the machine. Pay special
care if lifting / transporting the machine with forklifts. The forks should
extend fully to cover the width of the machine. Do not put the forks
from either end.

NOTE: As the top of the machine is heavy, the high center of gravity can
cause the machine to tip over if machine is not in good balance.

ANGLE SHEAR NOTCHING

PUNCHING
SOUARE/ROUND BAR SHEAR




INSTALLATION

The machine only requires the normal industrial concrete foundation. If
the ground is uneven and the machine vibrates during operation, use
foundation bolts to tighten the machine firmly to the ground or
alternatively mount the machine on anti-vibration pads.

IMPORTANT:

® Maintain a spacious working area around the machine for safety.

® Have the work area well illuminated with proper lighting.

® Clean the scraps and waste materials regularly, and make sure the work
area is free of obstructing objects.

® Keep the ground free of oil and make sure it is not slippery.

® If long lengths of material are to be fed into the machine, make sure
that they will not extend into any gangways.

Crowded, poorly illuminated or slippery areas are often causes for
accidents.

Remove all anti-corrosion grease after installing the machine. Check that
. the oil reservoir, located in the machine base, has been properly filled.
When refilling oil, use recommended oil and fill the reservoir to the upper
level of the oil level gauge.

Connecting Power Supply

Electrical wiring must be done by a qualified electrician. Before
connecting the electrical supply, make sure the voltage and current is
compatible to the electrical components in the machine. Check the data
shown in the electrical control box.

IMPORTANT: Turn off Supply Electricity at your facility's circuit
breaker before making electrical connections to the machine.




To connect the power cord

1)
2)
3)
4)

5)
6)

7)

Open the electric box.

Remove the small panel under the electric box.

Insert the power cord through the entrance hole on the base of
machine, and then through the base of electric box.

Connect the three phase wires to the power terminal strip in the
electric box.

Also make sure to ground the machine properly.

Check that the power cord surface is not damaged, scratched or cut
during installation.

Reinstall the panel and close the electric box.

To check the correct rotation of the motor.

Remove the back cover.

Briefly start and stop the motor and check that the motor rotates in the
same direction as the arrow indicated on motor. Improper rotation
can severely damage the pump.

To change the motor rotation, first make sure the power is discon-
nected, then reverse any two of the three phases of the electrical power

supply.




LUBRICATION

Lubricate the machine with recommended grease every 8 working
hours. Use the grease gun provided to supply grease to all lubrication
points which are located on both sides of the machine as shown in the

figure.

A: Lubricate Points

- 10 -




RECOMMENDED GREASE

Lubricant Grease (or equivalent):

Esso Beacon 2
Shell Alvania Grease R-2
Kraff K12

STANDARD EQUIPMENT SUPPLIED WITH MACHINE

(including items pre-installed on the machine)

Flat Bar Shear Blades
Angle/Round/Square Bar Shear Blades
Rectangular Notch Blades
Round Punch and Die (20mm)
Punch and Notch Support Tables
Punch Retaining Nut / Sleeve
Die Holder

Punch Stripper Unit

1 Meter backgague

Work station Safety Guards
Lifting Eye Bolt

TOOL BOX
Grease Gun
* Adjustable Spanner (250mm)
Screw Drivers (+)
Screw Driver (-)
Hex Key Wrench Set
Hex Wrench (12mm)
Hex Wrench (14mm)
SPA Spanner

- 11 -

1 set
1 set
1 set
1 set
1 set
1 set
1 pc
1pec
1 pe
1 set
Ipec

1 pc
Ipc
Ipc
I pc
1pe
1 set
1 pc
1pc
1 pc




CONTROL SWITCHES

EMERGENCY STOP - Use the EMERGENCY STOP button to stop the
machine in an emergency. The Emergency button must be released before
the PUMP ON button will function. To release it, turn knob slightly to the

right.

ISOLATOR Switch - This switch controls the main electric source. It
also functions as a lock for the electric box. At the ON position the switch
locks the electric box and enables you to start the machine. At the OFF
position, the power is cut off and the electric box can be opened.

PUMP ON - Push this button to turn on the machine. The EMERGENCY
STOP button must be released before the PUMP ON button will function.
The green POWER LIGHT stays on when the machine is turned on.

PUMP OFF - Push this button to turn off the machine.

NORMAL/JOG keyed Switch - This switch allows selection between
the normal (automatic return) mode and the jog (low pressure, slow speed,
non- return) mode. Use the normal mode to operate the machine. Use the
jog mode to align punch/die, to set blade clearance, and to set the strokes.
In NORMAL mode, the ram/slide move in both up and down directions.
In JOG mode, the hydraulic system is in low pressure setting and the
ram/slide move only in downward direction at slower speed. Also refer to
the section on Low Pressure Tool Alignment in JOG mode.

AUTO/SHEAR/NOTCH keyed Switch - Use this switch to select
between Auto, shearing or notching operations. Turn to AUTO to use the
electric backgauge (also refer to the section on electric backgauge), and
turn to Shear or Notch to use the shearing or notching stations with the
foot switch. This switch is electrically interlocked with the Notch Safety
Guard. Use of key is required to switch to AUTO or NOTCH mode.
When in AUTO or SHEAR mode, the machine is IMMOBILIZED if the
Notch Safety Guard is lifted.

- 12 -




Warning: Due to the nature of the ironworker, the punching station,
shearing stations, and notching station all moves together. In Notch
mode, the machine CAN operate when the Notch Safety Guard is OPEN
(with all punch/shearing/notching blades moving). There is potential
risk for body injury if the operator turns the AUTO/SHEAR/NOTCH
switch to NOTCH, keeps the notcher cover open, and uses the punching/
shearing stations. The key for the AUTO/SHEAR/NOTCH switch is
intended ONLY for the supervisor and his trained authorized operator
of the IW-30K/66K who understands the potential risk of the machine
and is authorized to use the notching station. The key should be safely
kept by the supervisor and must NOT be left on the machine.

PO N NORMAL #0% poMp o E Piaar OFF

e — 5,

74 ! N - s —

| fo) RN g Py

A | ) [\ i (f ‘j) J Vi )
N ";f k 7 T R /

— K ‘-\ : -u—.,’/

\\: e ’ w’.’.;’j Ja \\NW-—"’ g

ISOLATOR SWITCH

,,,
®

o’

=

A

M-KEY HOLE

.13 -




Low pressure tool alignment with JOG mode

Sunrise Fluid Power Inc. is the market leader in providing low pressure
tool alignment setting on its products. When the NORMAL/JOG switch is
turned to JOG mode, the machine provides a low pressure and low speed
setting for safer tool alignment operation. This will reduce tool damages
due to miss-alignment of tools and increase the operator safety. Ifa
material is placed under the punch in JOG mode, the punch will only make
a dent on the material without punching through. In addition, the punch
cylinder will only move downward when the foot paddie is pressed, and
will not retract backup when the foot paddle is released. Turn the
NORMAL/JOG switch to NORMAL to move the cylinder upward.

The JOG mode works for all working stations. The safety cover of other
stations MUST be closed for the machine to move.

WARNING: for ease of tool alignment, the stripper cover is allowed to
open in JOG mode. Even with the low pressure setting, be sure to
keep all body parts away from moving parts, wear appropriate eye
protection goggles and gloves for eye and hand protection. The JOG
mode is a keyed switch, and only properly trained and authorized
personnel should have access to the key and use the machine with
JOG mode.

- 14 -




FOOT SWITCH

The machine uses a foot switch for easy and fast operation control. The
foot switch enables the operator to use the machine while holding the work
piece with both hands. NEVER has one operator hold the material and
another operator press the foot switch.

The foot switch has three positions: UP, HALFWAY and DOWN.

UP position is when you release the foot switch completely.

HALFWAY position is when you press or release the foot switch halfway.
DOWN position is when you press the foot switch all the way down.

When not pressed, an internal spring pushes the switch to the UP position.
The foot switch functions differently in the NORMAL and the JOG modes.

In NORMAL mode, press the foot switch to DOWN position for the
downward motion of the slide. Release the foot switch to HALFWAY
position will cause the slide to stop. This is very useful in position the
work piece without using the gauge stoppers. Press the foot switch again
to Down position and the slide will continue moving downward until
reaching the lowest position set by the limit switches. Releasing the foot
switch completely (UP position) will cause the slide to return to its up
position.

In JOG mode, press the foot switch to the DOWN position for the
downward motion of the slide. The slide stops moving when the foot
switch is released to either HALFWAY position or UP position. The slide
does not move back up even when foot switch is completely released. This
allows the operator to make necessary adjustment / alignment. In other
words, the slide moves only in one direction in JOG mode. To move the
slide back to the up position, switch the Normal/Jog switch to NORMAL.

oG
BR
P — -/-ﬁ

o0

HALFWAY—
DOWN —

Ll

Wiring Method

- 15 -




ELECTRIC BACKGAUGE

Optional electric touch-and-cut back gauge is also available to control the
movement of the machine (instead of using the foot paddle). To use the
electric back gauge, turn the Auto/Shear/Notch switch to AUTO. To use
the foot switch, turn the switch to either Shear or Notch.

To use the glectric backgauge:

1) Install the two pipes of the backgauge.

2) Connect the sensor wire to the socket on the back of the machine with
the key way correctly aligned.

3) Turn the switch to AUTO.

4) Adjust the back gauge to the desired length.

5) Position the sensor on the back gauge so that the working piece will
touch the sensor during operation.

6) To operate, simply push in the work piece. When the sensor is touched
by the work piece, the blade will start moving down after a short delay.
The delayed time can be adjusted by a timer inside the electrical box.
After the shear, the cut piece falls out and the blade automatically
moves back up for next shear.

7) If the length of the sheared piece is not the same as the reading on the
backgauge, there is a adjustment nut on the backgauge to set the zero-
position of the backgauge reading.

NOTE: Once the sensor is touched and the shearing operation has started,
the machine will complete the whole shearing cycle. The machine cannot
be stopped halfway unless the emergency or stop button is pushed.
Although the electric backgauge increases the working efficiency, special
care is required when using this function. Carelessness often causes
accidents.

S 16 -




STROKE ADJUSTMENT

Certain working operations do not require a full working stroke. For large
quantities of the same operation, merely execute the required working
stroke distance to save operating time. The position and length of the
cylinder strokes are controlled by limit switches and actuators on a drive
bar installed inside the back panel of machine. There are two limit
switches, one for the upper limit and one for the lower limit. Adjust the
length of stroke by shifting the position of the actuator mount on the drive

bar. See Figure.

IMPORTANT: The limit switch must be actuated before the Cylinder
reaches the full extend or full extract position. In other words, the pump
should be unloaded in upper or lower limit of the slide travel. Fail to do so
can overload the motor and damaging the pump. If the pump is not in
unloading position at either upper or lower limit, a loud noise is heard
from the pump. Immediately turn the machine off and adjust the limit
switch actuators to set the proper stroke movement.

upper limit switch

actuator

] lower limit switch




ADJUST THE MAIN CENTRAL SLIDE

The main central slide is the large middle plate that holds the moving shear
blades, notch top blade, and the punch. It should be pushed against the

rear machine body plate and stay vertical with the machine body. The
movement of the main central slide should be stable and without side shifs.
If the main central slide moves sideways front to back or left and right, or
if the blades wear abnormally, the central slide needs to be adjusted.

To adjust the main central slide contact with the rear machine body plate,

following the steps below:

1.) Loosen the locking nuts for the "Pressure Pads" that are located on the
front body of the machine. They can easily be identified as each has a
grease nipple (same location as the grease points).

2.) Turn on the power. Then, tighten the Pressure Pad Screws firmly while-
moving the central slide up and down. The Pressure Pad Screws should
be adjusted in the diagonally cross order. Then, loosen each screw one
third of a turn.

3.) Repeat the procedure for each of the pressure pads to make sure each
screw is adjusted correctly. When finished, lock in position by tighten
the locking nuts.

The central slide moves straight up and down. This vertical movement 13
guided by four support guides on both sides of the slide, one at the top and
one at the bottom on each side. The two guides on the notcher side are
fixed, and the two guides on the punch side can be adjusted. To adjust,
follow the steps below:

1.) Remove the covers at the top of the punchmg station, and remove the
scrap box at the bottom and the cover beneath it.

2.) Four adjusting screws at the top and four adjusting screws at the
bottom will be exposed. Loosen the locking nuts on the eight
adjusting screws.

3.) Tighten the adjusting screws firmly in the order of
A2—B2—A3—B3—A1-Bl—A4-—B4 (see figure on next page).
Then loosen each screw one third of a turn.

4.) Repeat the procedure for each of the adjust screws. Lastly, lock in
position by tighten the locking nuts.

- 18 -




5.) Put back the covers and check all blade clearances and the main slide
movement again.

Top Punch Side
Fix Support Guide

j ; Bronze Slide
Locking Nuts /Top Adjustoble Support Guide § Top Notcher Sice

/

Support Guide

Adjusting Screws

-

Bottom Adjusioble Support Guide

Bottom Punch Side
Fix Support Guide

\ (l’ o o o Bottom MNotcher Side

Support Guide

52 Of] . P ¢

- 19 -




PUNCHING STATION

Standard Equipment
The machine is equipped with one set of @20mm round punch and die.

Many other punching tools of different sizes are also available upon
request. In addition, a large 2-piece support table with gauges is installed
as standard equipment.

IMPORTANT: The punch stripper must be closed properly during
operation. On some models with an interlock limit switch inside the
stripper back cover, the punching station is IMMOBILIZED if the stripper
is open. '

Alignment of Punch and Die
The punch and the die may have previously been centered. However, you -

should check the tools regularly for proper alignment. To center the die,

follow these steps:

1) Insert Punch into Retaining Nut, then tighten the nut onto the
Retaining Thread.

2) Insert the Die into the Holder and secure the set screw.

3) Loosen all of the die holder fixing bolts

4) Lower the punch gradually (by using the JOG mode).
WARNING: The stripper may be opened in the low pressure
setting under JOG mode, so be very careful and make sure all
body parts are kept clear of all moving parts.

5) After the punch is inside the die, turn power off and isolate the machine.

6) Adjust the position of the Die Holder until the Clearance around the
punch and die is even all the way around.

7) Tighten the die holder bolts to fix the die position.

8) Adjust the limit switches to change the stroke length if necessary.

‘When setting up square or oblong punches and dies, be sure to properly
locate the key on top of the punch in the keyway of the punch retaining
thread. Check carefully the alignment (both position and direction) of the
die with the punch. Incorrect set up will damage the punch and die, and
may cause danger.

-9 -




IMPORTANT: Be sure to check the alignment of the punch and die
whenever tools are changed.

Punch and Die Clearance

Punch size is the same as the desired hole size. Die size is bigger by the
clearance. The clearance depends on the thickness of the material. The
clearance is usually about 10% of the material thickness. Please also refer
to the following chart for recommend clearance.

Material Thickness {mm | upto4 | 4-9 9-14 | 14-20

Die Clearance mim 0.2 0.7 1.2 1.7

Adjusting Stripper

The distance between the stripper and the material should be adjusted
to about 2~3mm. Adjust the stripper height each time when changing
to material of different thickness.

Adjust the stripper height by turning the large knurled screws at both
sides of the stripper.

If the stripper tend to fall down at the right side, tighten the spring at
the left side of stripper.

Make sure the stripper is at even height for left and right sides. The
stripper should be adjusted so that the work-piece contacts the stripper
evenly when the punch retracts out of the material. Unbalanced
stripping may break the punch and cause hazard.

If the material cannot have adequate contact with the stripper when
stripping, such as asymmetrical material, material too small, or
punched hole too close to the edge of material, do not proceed with the
punching operation.

The stripper has exchangeable plates with various opening sizes to match
the size of the hole. Select the plate with the smallest suitable opening.
Keeping the opening close to the size of punch will greatly reduce
deformation, especially on thinner materials.

- 21 -




Actual Punching Force
The actual force required in a punching operation is calculated by the

circumference of the hole multiplied by the thickness of material
multiplied by tensile strength of material.

Max. Capacity = circumference x thickness x tensile strength

The capacity chart is based on material with 65,000 PSI tensile. Do not
attempt a punching operation that requires force over the maximum
capacity of the machine.

Precaution

1) Always use die with the proper clearance.

2) Always check the alignment after each tool change.

3) To prevent overloading and breakage of the punch, do not punch
material which is thicker than the hole diameter,

4) Do not punch partial holes. Punching incomplete holes will cause the
punch and die to bend and break.

5) Applying some lubricant oil on the punch will prolong the life of the
punch and reduce the stripping load.

6) Regrinding of punching tools is not recommended.

Punch and Die Lubricant

SHELL - GARIA 927

B.P. - SERVORA 68
CASTROL - JLOBROACHZ219
DUCKHAMS - ADFORNOL EP7

JOSEPH BATSON LB 733

93 -




Punch Operation

Punching on Flat Plates:

1) Turn the SHEAR/NOTCH switch to SHEAR and be sure the notcher
cover is closed.

2) Check again that the stripper, punch/die alignment is properly
adjusted, and the height of the stripper is adjusted to about only 2 to
3mm above the work material.

3) Set the gauging stoppers to the desired position.

4) Position the plate on the working table against the stoppers.

5) Press the foot switch to the DOWN position to execute the punch.

6) Release the foot switch for the punch to retract. During siripping,
the material can be lifted up against the stripper and then dropped
off when the punch retracts out of the hole. Be very careful with
fingers as the material movement has potential of hazard.

Punching on Angles:

1) Turn the SHEAR/NOTCH switch to SHEAR and be sure the notcher
cover is closed.

2) Check again that the stripper, punch/die alignment is properly
adjusted, and the height of the stripper is adjusted to about only 2 to
3mm above the work material.

3) Remove the front piece of the 2-piece table.

4) Set the gauging stoppers to the desired position.

5) Position the angle against the die holder with one flange facing
downward. Do not position the angle with one flange facing
upward.

6) Press the foot switch to the DOWN position to execute the punch.

7) Release the foot switch for the punch to retract. During stripping,
the material can be lifted up against the stripper and then drop off
when the punch retracts out of the hole. Be very careful with
fingers as the material movement has potential of hazard.

Punching on Channels:
1) Turn the SHEAR/NOTCH switch to SHEAR and be sure the notcher
cover is closed. :
2) If punching the channel web, use the single-hole die holder with the
table removed. If punching the channel flange, use the optional
overhang two-hole die holder with the lower support portion and the

- 23 -




3)

4)

3)
6)

front piece of the 2-piece table removed. Special goose-neck die
holder is also available for punching both channel web and channel
flange. See figure.

Check again that the stripper, punch/die alignment is properly
adjusted, and the height of the stripper is adjusted to about only 2 to
3mm above the work material.

If punching channel web, position the channel with both flanges
facing downward. If punching channel flange, position the channe]
with the flange being punched on top. See figure.

Press the foot switch to the DOWN position to execute the punch.
Release the foot switch for the punch to retract. During stripping,
the material can be lifted up against the stripper and then drop off
when the punch retracts out of the hole. Be very careful with
fingers as the material movement has potential of hazard.

S04 -




Punching Station Assembly

l Retaining Thread Support

Punch Retaining Thread

Punch Retaining Nut

Punch Sleeve

Round Punch % Oblong Punch

- 25 -




FLAT BAR SHEAR STATION

This station is equipped with a hold down suitable for shearing of various
material thickness. The machine also comes with a feed table with guides
for material support and positioning. Besides shearing flat bars, this
station can also shear the flange of angles.

Blades
Upper Blade (Moving): The moving blade can be turned to utilize both
cutting edges.

Lower Blade (Stationary): The stationary blade can be turned for the use
of all four cutting edges to provide a long blade life.

Cutting Clearance
The width of the cutting clearance (the distance between the moving and

stationary blades) had been pre-adjusted in the factory to be between 0.2
and 0.3mm. The cutting clearance depends on the thickness and tensile
strength of the material. The thicker the material, the wider the cutting
clearance should be. Improper cutting clearance can result in the
deformation of the working piece. Too large of clearance when shearing
thin material can cause the material to bend over instead of being sheared.

The cutting clearance can be adjusted by the fix bolts that "pull in" the

stationary blade and the adjusting screws that "push out" the stationary

blade. To adjust clearance, follow these steps:

1) InJOG mode, move down the top blade to the lower position.so that
the opening between blades are closed.

2) Turn power OFF and isolate the machine.

3) Remove the holddown and the feed table.

4) Loosen the large fixing bolts that hold the lower blade.

5) Loosen the locking nuts on the adjust screws.

6) Adjust the clearance by turning the adjusting screws, which push the
lower blade towards the upper blade.

7) Check clearance using a feeler gauge. Itis very important to make
sure that the cutting clearance is uniform for the entire blade.

8) Tighten the fixing bolts to fix the position of lower blade.

-6 -




9) Tighten the locking nuts of the adjust screws to prevent loosening.
10) Reinstall the table and holddown.
11) Check clearance again to ensure even clearance.

Precaution

1) Do not shear any pieces too small to be secured in position by the
holddown. Doing so can seriously damage the machine beyond
repair. See Figure.

2) Always feed cutting material from front. Never insert material from back.

3) Keep the cutting edges sharp. Check the sheared material to see
whether the cutting clearance is properly set and that the condition of
the blades are O.K.

4) Clean the scraps and waste materials regularly and keep the work area
clean.

Flat bar Shear Operation
1) Turn the SHEAR/NOTCH switch to SHEAR and be sure the notcher

cover is closed.

2) Push the material under the hold-down to the desired length. Use the
backgauge for getting the precise length.

3) Be sure that the material is properly positioned on the table and under
the hold-down. Incorrect positioning can damage the blades and/or
the machine.

4) Use the guide stoppers on the table to position and stabilize the material.

5) Lower the holddown to firmly press the material.

6) Press the foot switch to execute the shear and release foot switch for the
slide to move back up. Alternatively the electric backgauge can be
used. See section on Electric Backgauge for details.

INCORRECT CORRECT

r———
w0
=

- 77 -




Angle Flange Shear Operation
(Note: not available on models with hydraulic holddown)

The vertical slot on the hold-down allows the shearing of angle flanges at

various degrees. To operate:

1) Push the material into the vertical slot on the hold-down until the
vertical flange touches the upper blade.

2) Align the material to the desired shearing degree using the marks on
the feeding table, then use the movable guide to stabilize the material.

3) Lower the holddown to firmly press the material.

4) Press the foot switch to execute the shear and release foot switch for
the slide to move back up. Electric backgauge should not be used in
this operation.

HYDRAULIC HOLDDOWN (IW-66K only)

The same hydraulic holddown is used for flat bar shear and
angle/sqaure/round shear station. The hydraulic holddown press down the
material before shear, so the material is well fixed in position during
shearing, which can minimize deformation due to material movement. It
can increase the efficiency and performance of the machine.

The hydraulic holddown can be turned off by turn the hydraulic valve at
the side of holddown by 90 degrees.

The shearing operation with hydraulic holddown is similar to the standard
holdown, except the holddown will move down automatically when the
foot paddle is pressed.

DANGER: THE METAL BAR FIXED ON THE HOLDDOWN IS
THE AWARNESS BARRIER. NEVER PUT FINGER OR ANY
BODY PARTS BEYOND THE DANGER ZONE ESTABLISHED BY
THE AWARNESS BARRIER. THE METAL BAR SHOULD
FREELY DROP DOWN TO THE TABLE AND CAN ONLY BE
LIFTED BY THE WORKING MATERIAL. NEVER LIFT THE
METAL BAR BY HAND.

- 98 -




ANGLE SHEAR and
SQUARE/ROUND BAR SHEAR STATION

This station is equipped with a hold down suitable for shearing angle at 90
degree and for shearing various sizes of square and round bars. As
optional tooling, this station can also shear various type of channels or
section bars by changing the moving and stationary blades and hold-downs.

Cutting Clearance
Adjustment of the clearance of the bar shear station is by the adjusting

screws that push-in the stationary blade against the moving blade. To

adjust the clearance, follow these steps:

1) Turn power OFF and isolate the machine.

2) Remove the holddown.

3) Loosen the locking nuts.

4) Tighten the pushing screws firmly. Then, loosen each screw one third
of a turn. Lock in position by tighten the locking nuts.

5) Reinstall the holddown.

Precaution

1) Do not shear any pieces too small to be secured in position by the
holddown.

2) Always feed cutting material from the front. NEVER insert material
from the back.

3) Clean the scraps and waste materials regularly and keep the work area
clean.

Angle/Square Bar/Round Bar Shear Operation
1) Turn the SHEAR/NOTCH switch to SHEAR and be sure the notcher

cover is closed.

2) Push the bar through the slot on the holddown to desired length. Use of
the backgauge for precise length.

3) Lower the holddown to firmly press on the angle / bar.

4) Press the foot switch to execute the shear and release foot switch for the
slide to move back up. Alternatively the electric backgauge can be
used. See section on Electric Backgauge for details.

- 29 -




NOTCHING STATION

The rectangular notcher is very useful to notch the edges and corners of
flat plates, as well as to notch the flanges of Angles and Channels. The
triangular Vee-notcher is also available as an optional tooling.

Blades

The three lower blades each has four cutting edges. Turn the blades to use
the other cutting edges. The top blade cannot be turned. We do not
suggest grinding of these blades.

Bolster Adjustment
The notch bolster can be adjusted for alignment of the lower blades with

the upper blade. To adjust, follow these steps:

1) Lower the working slide until the upper blade inserts into the lower
blades by about 3 to 5 mm below the top surface of the lower blades.

2) Turn power OFF and isolate the machine.

3) Remove the safety cover.

4) Loosen the bolster fixing bolts.

5) Loosen the nut on the side adjust screws.

6) Loosen the nut for the back hold-back bolt.

7) Adjust the bolster position by turning the side adjust screws and the
back hold-back bolt.

8) Check the cutting clearances on all three cutting faces with a feeler
gauge. It is very important to make sure the cutting clearance is
uniform for the entire blade at all 3 cutting faces.

9) Tighten the nuts for the side adjust screws and the back hold-back bolt
to lock the screw/bolt in position.

10) Tighten the bolster fix bolts to fix the position of the bolster.

11) Check clearance again to ensure even clearance.

12) Reinstall the safety cover.

- 30 -




WARNING:

The nature of the notch station requires opening the notcher safety cover
during notching operation for processing different shape and sizes of
materials. This creates a potential risk to the operator. The notcher safety
cover is interlocked by a key at the SHEAR/NOTCH selection switch.
The key is intended for properly trained and authorized operators
only. Misusage of the key may increase the risk of injury at the Notching
station. NEVER LEAVE THE KEY ON THE MACHINE.

Notcher safety cover must be closed when not using the notching
station. During notching operation, always make sure that no fingers
~ and other body parts are near the blade cutting edges. Use the
gauging stoppers on the notcher table to position the material. Do not
notch material that operator cannot hold firmly during notching.
Operator is warned by a flashing warning light when safety cover is
opened. Exercise caution and be alert to potential risks.

Notching Operation
1) Turn the Auto/Shear/Notch switch to NOTCH.

2) Open the notcher cover.

3) Position the plate or angle on the support table. Use the gauging
stoppers on the support table for more accurate and safer operation.

4) Adjust the screws on the two strippers to just 1~2mm above the
material. ‘

5) Press the foot switch to execute the notch and release foot switch for
the slide to move back up. During stripping, the material can be lifted
up against the stripper and then drop off when the top blade retracts out
of the material. Be very careful with fingers as the material
movement has potential of hazard.

6) Notching operation should utilize all three sides of cutting faces (2
sides and front). Avoid notching partially with only left or right side
of the upper blade cutting face, which may create a side way force
possibly leading to colliding blades and bodily injury.

7) Close the safety cover after each operation. Do not leave the cover
open.

8) Turn the key switch to SHEAR mode and promptly remove the
key.

- 3] -




e b [0S BE sesl Y Fax: 886-4-2359-3409 www.sunriseiw.com.tw

MAINTENANCE

1. Before operating the machine:
Routinely check the electrical power cable and the foot switch cable
for any loosening or damage.
Inspect all the blades, punch, die, and safety guards to ensure they are
in good condition.
Clean all slugs, cut off pieces, and other waste material from each
work stations and around the machine.

2. Filter and Qil Change:

Take off and clean the suction filter inside the oil tank every time
when changing oil. The first oil change should be performed after
approximately 600 operating hours. Further oil change is needed for
every 1200 operating hours. A drain outlet is located at the base of the
oil tank.

Screw back the cleaned suction filter after the draining the oil. If the
suction filter is damaged or clogged, replace the suction filter. Do not
mix different brands of oil.

Hydraulic Fluid (or equivalent)

Mobil DTE 46

Esso Nuto H46
Shell Tellus 46 or Hydraulic oil 46
B.P. Energol HLP 46

Castrol Hyspin AWS 46 6018

3. Lubrication
Lubricate the machine with recommended grease every 8 working
hours. Use the grease gun provided to supply grease to all lubrication
points which are located on both sides of the machine. (See section on
Lubrication)

- 37 -




s ) B B O e e

Fax: 886-4-2359-3409 www.sunriseiw.com.tw

4. Oil level:
Make sure the hydraulic oil level is in the range indicated on the oil
~ level gauge. Tt is better to keep the oil level close to the high mark
indicated on the gauge.

Model Capacity (liter) | Oil Required (liter)
IW-50K 65 48
IW-66K 75 58

5. Qil temperature:
The oil temperature should be under 50 degrees Celsius. If the
upper/lower limit switches are not set correctly for unloading of the
pump, the oil temperature can raise quickly. Adjust the limit switches
so the pump will be in the unloading condition.

6. Hydraulic pressure:
The working pressure of the hydraulic system is pre-set in the factory.
The pressure should ONLY be adjusted by a service engineer. There
is a pressure gauge to indicate the working pressure of the machine.
The pressure gauge should normally be closed and be used only during
service/maintenance work.

Model TW-50K/66K
Max Pressure 250 Kg/em®
AIRBORNE NOISE

The continuous airborne noise level of the machine under normal
condition is approximately 75 dB + 5 dB.

.33 -




o St G D e e

Fax: 886-4-2359-3409

connected properly.

TROUBLE SHOOTING
Problem Probable cause Solution
Motor cannot start |{1. No power. Check the power source.
2. Isolator switch not turn |Turn the switch to ON
on. position.
3. Emergency buttons not Release the emergency
released. button by turning the knob
to the right.
4. Motor broken. Replace motor.
5. Motor power cable not [Check the cable

connection and reconnect
cable. Change cable if
worn out.

6. Motor circuit breaker  [Reset the breaker to ON
jumped to OFF. position.
7. Fuse broken. Check and replace fuse.

8. Magnetic switch broken
or burn out.

Replace switch

9. Transformer broken.

Replace transformer

Motor is on, but
machine won't move

1. Motor turning in wrong
direction.

Turn machine off. Change
any two of the three power
source wire. Re-check
motor direction.

2. Not enough hydraulic
oil.

Check oil level and add o1l
if necessary.

3. Solenoid valve stuck.

Clean or replace valve.

4. Solenoid valve coil bumn
out.

Replace solenoid valve.

5. Foot paddle not sending
signal.

Check paddle and replace
switch if necessary.

6. Relay stuck or burn out.

Replace relay

- 34 -

www.sanriseiw.com.tw




e B [ G D ) panel

Fax: 886-4-2359-3

409

Problem

Probable cause

Solution

(cont.)

7. Interlocked safety
covers not closed.

Close covers/strippet.

8. Limit switch not set at
correct position.

Adjust the limit switch for
proper stroke travel
setting.

Machine moves, but
cannot reach

1. Relieve valve not set
correctly

Check hydraulic pressure
and adjust relieve valve

capacity (tighten to increase
pressure)

2. Relieve valve broken. |Replace relieve valve.

3. Pump broken. Replace pump.

4. Cylinder internal leak. |Contact dealer for service.

5. Pilot check valve not set {Adjust the correct pressure

correctly. setting of the valve.

Excess hydraulic 1. Motor turning wrong  |Turn machine off. Change
noise direction. any two of the three power

source wire. Re-check
motor direction.

2. Pump worn out.

Replace pump.

3. Filter is dirty.

Replace filter element.

4. Not enough oil.

Check oil level and add oil
if necessary.

- 35 -

WWW.SUNriseiw.com.tw




Y adt bl G 6L el o _ Fax: 886-4-2359-3409 www.sunriseiw,com.tw

Hydraulic Circuit
ITW-S0K
{(with low pressure JOG)
Al |B
SOL—2 T THT SOL—1
a [9& Y[ Xaﬁ b
9
sor-3__ & P
. a7 X |] I
, i gl
o
|
P T
5 4
2
_TT
10
l pS 1 s

1603202.0WG  10/2012

- 36 -




Fax: 886-4-2359-3409 www.sunriseiw.com.tw

Hydraulic Circuit Parts

- IW-50K
(with low pressure JOG)

No. |[Description Q’ty |Specification / Part No.
1 {Oil Tank 1 211602940 (JOG)
2 |Filler Breather Filter 1 |53702HYO08A
3 |Oil Level Gauge 1 |53701LG4
4  Motor 1 SHP
5 |Pump 1 |53201ALP2AS16E
6 |Relief Valve 1 |53656RPECFAN
7  |Gauge Cock 1 [53652STO2L
8  |Pressure Gauge 1 53621CBLM63350
6  |Solenoid Valve 1 |{53651DFA02005
10 |Suction Filer 1 |53301MFO086
11 |[Solenoid Valve 1 |53651DFAQ2001

- 37 -




Fax: 886-4-2359-3409

Www.Sunriseiw.com.tw

Hydraulic Circuit
IW-66K

(with low pressure JOG)

CYLINDER

HOLD DOWN

i1

SOL-2 Tt SoL-1
al% [ X {Ib
9
so-3__ & [B
8 a7} X
7 § 12 P ir
6
L=

1 js

- 38 -

2903202.DWG  12/2012




a $UN§ ﬁ@ wm) ) Fax: 886-4-2359-340% www.sunriseiw com.tw

Hydraulic Circuit Parts

IW-66K
(with low pressure JOG)

No. |Description Q’ty |[Specification / Part No.
1 {Oil Tank 1 [212902940 (JOG)
2 |Filler Breather Filter 1 [53702HY08A
3 |Oil Level Gauge 1 |53701LG4
4  Motor 1 |7.5HP
5  Pump 1 |53201GHP2AS22E
6  |Relief Valve 1 |53656RPECFAN
7  |Gauge Cock 1 |536528T02L
8  |Pressure Gauge 1 53621CBLM63350
9  [Solenoid Valve 1 153651DFA02003
10  [Suction Filer 1 |53301MF106
11  |Globe Valve 1 |53653GEMG04
12 |Solenoid Valve 1 |53651DFA02001

-39 -




£10Z/50  IIMBOZF06Z

D)

\d

AN

(a2 ¥2) HoloN/(vaHSIHONN/oMnY 2vs {vi) NO dHnd :eas
(B2 / Wl) 0P/ TVHHON *L¥S {g1) 440 dWnd :28s

d-A8 Y

%m
=
(=1
(]

=

(L=

..,._.u..l I.u...h .....W. divl HOSNIS 108 +0S Y ¢ €0S z0S oS 145 sS4 .u..:l[ J0HNGS K04
> o|@|@|slm|e|w|o]o]ofo[olululs]a]o]ec]es|ec]a]e]se]st][r]ei]ai]o [s [ez]u]iz]@]ma]et] 1
\mv( a1}
T
g 5 E: NG
g 5 2 | 5
y v B Pl i P
M m k IIIII E | e |
nlsw Wu, - W o
nzg 3L 5 “rha Tl & | &
Bz st & pT ™
Aws Aios LI
44 —— ¥ Tl %# L] L
L ® o _ ¥
Mz /7 - -
M h..l‘.m. ¥ /l /l 3
. nHH_ k] €8S
l o /.I.ﬁ 62 :Emlmﬂw _.““_*.:..w
)zvs il mﬂ\u_
1z 04 i’y E ] ] L
Ll__
o h £05 g Iz F--13 AL/ YaL
1¥s —— A
) Sl zunnﬁé 203 oA
9z [} 9 * 9 Gf @mn [ — J
! w Nt
\— f-on \-— 20 oo I im.ﬁ A e Jhc 8§ il

gl

Adidms RS

wy
3(l
3
2]

1
o &_mw W T e

dOIS NMOa Wvd :z0S
d0is dit W f10S

HOUTUIWN| ALINS HONN :p0s  HOLON/QSYIHSIHONAD/OLNY 2
HOOTMAINI ALIVS HOION 605

90r/ TYHHON :(vs

YDVIEE UNOHIS HOLOW 40
HOLUMS 1004 54

NO dfind ¢as

430 diind ‘285

d0IS AONIOUIAI :Lds

|
|
| 2] )
Tl :An :
_L.—
4]

(~1) 90r'rub‘tosuss ypm jepows Y09 'NGF—Al _
(7)) vnoay) 100917




Electrical Parts
TW-50K/66K (CE)

{with low pressure JOG, electric backgange, working light)

Code Description Q’'ty Function
QF Motor Circuit Breaker 1 [Motor Protection
FULFU2 FUJ3  |Fuse 3 |Control Circuit Protection
FU4 Fuse 1 |Spot Light Protection
Qs Isolator Switch 1 |Circuit Interrupter
SB1 Push-Lock Push Button 1 |Emergency Stop
SB2 Flush Push Button (Red) 1 |Pump Off
SB3 Flush Push Button (Green) 1 |Pump On
SA1 Selector Switch 1 |Normal/Jog Key Switch
SA2 Selector Switch 1 Q:;Og:l?;}: (Shear)/Notch
FS Foot Switch 1 |Foot Switch Control
KAl Relay 1 |Ram Upward
KA2 Relay 1 |Ram Downward
KA3, KA4 Relay 2 |Backgauge Sensor Control
SQ1 Limit Switch 1 |Ram UP Limit Switch
SQ2 Limit Switch 1  ‘Ram Down Limit Switch
SQ3 Limit Switch 1 |[Notch Safety Interlock
SQ4 Limit Switch 1 {Punch Safety Interlock
TIMER Timer for Electric Backgauge 1 [Sensor Timer
SENSOR Sensor I  |Backgauge Sensor
SOL A Solenoid Valves 1
SCL B Solenoid Valves 1
1o S |
Bridge Rectifiers 1
TR Transformer 1
Spot Light I

- 41 -




SUNRISE
HYDRAULIC IRONWORKER

IW-45K

SPARE PARTS LIST

" 633EG160
12-2012




e@@@@w w

O\
%

A\

=

45K—3D.dwg 0/2071

W—




Sunrise Ironworker Parts List

Model: IW-45K Part; Cover Plates Date: 02/2012
Item Part Number Description EintH Q'ty | Memo
1 |211602011D Top Cover HEE 1
2 |211602015C Punching Station Cover HESE 1
3 {211602050B Notching Station Cover e EE 1
4 |211602051C Safety Guard for Notching e i 1
5 |42STBHO003 Notching Clear Cover FIRl e T 28R 1
6 |211602018D Front Cylinder Cover HBELAREE 1
7 1211602041C Cylinder Cover B EE 1
8 (211302022 Scrap Box for Notching HEEEE I
9 [|211302022 Scrap Box for Notching HIESES I
10 (211602004 Flat Bar Shear Back Plate EELR i
11 |211602005 Safety Guard for Flat Shear HISEAREEAR 1
12 211602021 Side Safety Guard for Flat Shear  |BFSEAZ &R 1
13 |21 11%92006 g]ﬁ? Guard for Bar and Angle - s apantays 1
14 (211602020 if;lfgfgzyﬁwd for Bar and B 77 s AR 1
212902052A
15 212902902 if?gﬁggga Electrical Box BRI I
52414APLY3902
16 [211602022 Front Base Cover EREEEER 1
17 |211602008A Front Base Cover EEEATE 1
18 [211602009A Rear Base Cover EREE 1
1o [211310007D Adjust Pushing Screw EREEEE ¢
2113100088 Adjust Pushing Nut BRI E NS
20 |[52413YC135D Foot Switch YC-135D(CE) FEEEERS 1
21 |213210008 Foot Switch Handle RS BRRRERAT 1
22 |56320G0061400A Foot Switch Cable 3/87X1400 BAREE 1400mm I
23 |56314118036M10 Waist Shaped Knobs 1180-36-M10 (MU 1




IW-45K  Punching Station

PARTIBOTALWS 08/20M1




Sunrise Ironworker Parts List

Model: IW-45K Part: Punching Station Date: 02/2012
Ttem Part Number Description ESntiE Q’ty | Memo
1 211605010 Retaining Thread Support BB PR 1
2 |56301A0008035 Hex Bolt M8X35 ANEEERIRR 4
3 212211009 Copper Piece $EE 1
4 2113050058 Stripper Adj. Screw (2) FIR R EIRER(T) 1
5 56301C0006010 Set Screw M6X10 IR AEE 1
s |2 BiT30s006 Stripper Spring LIRS !
7 56303D00012024045 |Flat Washer M12 FEER 2
8 56301A0012090 Hex Bolt M12X90 NEAEEHEE 1
9 2113050048 Stripper Adj. Screw (1) HIR ES TR IR (—) 1
10 |213205010 Copper Piece T 2
11 |56301C0010012 Set Screw M10X12 ERANRER 2
12 428TMC003B Stripper L ER S 1
13 428TMC002 Stripper Clear Cover F SR 1
14 ' 56303A00005 Spring Washer M5 A 4
15 42§IMD 56301A0005012 Hex Bolt M5X12 ANEREEIRE 4
16 | = 42STBCO04 Washer HH 2
17 5630110005008 Cap Screw M5X8 HBEIAFL 2
18 :z:ggggzijg Stripper Exchangeable Plate IR ZEER 1
19 211605002D Punching Table A (Main) HFL TR (A) 1
20 211605004C Punching Table B (Front) SHFLTRIE(B) 1
21 56301A0008016 Hex Bolt M8X16 NEXFHEE 3
22 2113050098 Table Connecting Plate TEREasER 2
23 56301A0010025 Hex Bolt M10X25 NEEREE R 2
24 56303A00010 Spring Washer M10 kel 6
25 |211605100 |56315404163M1025 |Clamp Handle M10X25 sRiF 2
26 56303B11012025 Flat Washer M10 SEEE 2
27 211605008A Sizing Stopper Plate TAEMUERLER 2
28 211605009A Clamping Plate EUHREEER 2
29 56301A4010040 Hex Bolt M10X40 TN AR 4
30 2116050134 Punching Stopper Guide Ruler LT /ER Y SRR | 2
31 211605011A Punching Table Ruler R X SRR 1




Model: IW-45K

Part: Punching Station

Date: 02/2012

Ttem Part Number Description EaLiE Q*ty | Memo
32 42RTAQA Retaining Thread BEH 1
33 |36301A0010025 Hex Bolt M10X25 NEREER 4
34 [36305D00606018 Locating Key STHEE 1
35 [42RNAQA Retaining Nut MR 1
36 4IRP1 Punch EfLEE 1
37 jg%gigigila Quick Change Sleeve Hir LEEE 1
38 [211602044A Stripper Rear Guard HAVREE 1
39 |56301A0005012 Hex Bolt M5X12 RAXEEE 4
40 {56303A00005 Spring Washer M5 HERRE 4
41 152411TZ7312 Limnit Switch TR 1
42 {56301A0004025 Hex Bolt M4X25 INEEEHIZRE 2
43 |56303B10005010 Flat Washer M4 FEE 2
44 |211601006B Mounting Table TFLEEEER 1
45 |211601005A Clamping Shaft B E 1
46 5636’1A0020065 Hex Bolt M20X65 AAREEE 1
47 43&@51»{3 Die Holder EATHRE 1
48 433£sf‘1c Die Bushing TEHE 1
49 |41RDI Die BEATE 1
50 |56301C7010045 Set Screw M10X45 LB AR AR 1
51 |56302B0110 Nut M10 120 1
52 |211305011 T-Shaped Nut M16 T EIZIE 4
53 |56301A0016050 Bolt M16X50 NAEEERR 4
54 |56303A00016 Spring Washer M16 EREE 4
55 156303D00016032045 Flat Washer M16 TRE 4
56 [211601013 . Adjust Plate SRR 2
57 [211601009A Guide Plate AR 2
58 (211610003 Adjust Screw FHBEIRAR 8
59 |5630280120 Nut M20 i 8




IW-45K Shear Station




Sunrise Ironworker Parts List

Model:IW-45K Part:Shear Station Date: 02/2012
ftem Part Number Description EinER Q'ty | Memo
I |211609001 Angle, Rd/Sq Bar Shear Moving Blade  |EIF/TE(GEEN) 1
2 |211609002 Angle, Rd/Sq Bar Shear StationaryBlade (BEI77/]1E(EE) 1
211610001A  |Shear Holddown Screw A, BT ERER A EN R
3 [211610900§211310011 Holddown Screw End Piece HREIRAR IR 1
5630650060030 |Spring Pin ©O6X30 EEE
4 [|211309004 Rd/Sq Bar Shear Blade Fix Plate B TR BEER 2
5 |56301A0012020 Hex Bolt M12X20 AEEEERIER
6 |56301C8010040 Set Screw M10X40 A ARRE 4
7 15630280110 Nut M10 L] 12
8 [211601010A Holddown Guide Block BRI BN
9  [56301A0012060 Hex Bolt M12X60 ANERERIER 4
10 [211608003A Shear Holddown (M) SRR (75 ED) I
11 [211608005A Shear Holddown (S) SRR (B 1
12 156303A00012 Spring Washer M12 EEERE 7
13 |56301A0012035 Hex Bolt M12X35 AR ERERE 3
14 |211608001B Flat Shear Upper Blade FRTIR(EED 1
15 |5636140012040 Hex Bolt M12X40 RS 3
16 2116080024 Flat Shear Lower Blade EARTIE(EE) 1
17 156301C0010025 Set Screw M10X25 I RAARR 4
18 |211608004B Flat Shear Table SRR R 1
19 [211308005A Flat Shear Stopper ARSI S 2
20 |56301A0010025 Hex Bolt M10X25 ANAREHIER 2
21 156301A0010030 Hex Bolt M10X30 PAVE:PERETEL Y 2
22 [56303B11012025 Flat Washer M10 T 2
23 2113080064 T-Shaped Nut AR R FE SR AENE 2
24 {56301A0012040 Hex Bolt M12X40 NEREHEER 4
25 |56303A00012 Spring Washer M12 HEEE 4
26 |56301A0012020 Hex Bolt M12X20 FNEREERE 2
27 1211602042 Safety Guard For Shear Holddown(Left) |BiAHEE 1
28 [211602043 Safety Guard For Shear Holddown(Right) |EEH =543 1
29 |56301A0005012 Hex Bolt M5X12 ANEEERIRE 4
30 |56303A00005 Spring Washer M5 SRR 4




IW-45K Notching Station Assembly

Part1606A.dirg 09,2011




| Sunrise Ironworker Parts List
Model: IW-45K Part: Notching Station . Date; 02/2012

Ttem Part No Description ERETE Q’ty |Memo
1 212906001 Notcher Top Blade IHEARLT 1
2 [56301A0016025 Hex Bolt M16X25 AR EIRIR 1
3 |211306004A Notching Stripper (left) BOARIEIER(E) 1
4 {211306005A Notching Stripper (right) B A REE(E) 1
5 [56301A0012030 Hex Bolt M12X30 AR EEER 4
6 56303400012 Spring Washer M12 EIFRH 4
7 |56301A0008050 Hex Bolt M8X50 ANERBEIER 2
8 |56302B0108 Hex Nut M8 NEIRE 2
9 211606003A Notching Table B T{ER 1
10 56301A0008016  |Hex Bolt M8X16 ANEREEIRR 4
11 2116050084 Stopper Plate (short) TIEEARGE) 1
12 |211606100 211606007 Stopper Plate (long) TIEfE AT R(R) I
13| 211605009A. Clamping Plate EAREEEHR 2
14 56301A0010040  |Hex Bolt M10X40 NERGEER 4
15 : 56303A00010 Spring Washer M10 EERE 4
16 |211306008D Notching Bolster FEIB TR 1
17 |211306002F Notcher Side Blades FRISTEET) 2
18 [211306003C Notcher Front Blades FHEETERT] 1
19 |56301A0010020 Hex Bolt M10X20 PR B R 4

20 [56301A0010035 Hex Bolt M10X35 AR ERIRR 1
21 |56301A0012040 Hex Bolt M12X40 AHEEETRIER 2
22 |56302B0112 Nut M12 FREIRNE 2
23 |211305012 T-Shaped Nut M12 T2 4
24 36303D00012024045 Flat Washer M12 TR 4
25 |56303A00012 Spring Washer M12 BERE 4
26 |56301A0012050 Hex Bolt M12X50 ANEREEIRR 4
27 [56301C0012025 Set Screw M12X23 IR A 4
28 |56302B0112 Nut M12 NAEIRE 4
29 2116010078 Mounting Table EEEEER 1
30 [211601005A Clamping Shaft S REE A 1
31 |56301A0020065 Hex Bolt M20X65 : ANEREEER 1
32 [211601008A Main Slide Guide Plate (1) AR (—) 1
33 12116010124 Main Slide Guide Plate (2) =~ [ ER¥EH(T) 1




Electric BackGauge Assembly

15

PART1311300A.DWG 02/2012




Sunrise Ironworker Parts List

Model: IW-45K/60K/50A/60H.60S/SD.80S/SD.85KD
Part:_ Electric BackGauge(211311300)

Date:02/2012

Ttem Part Number Description EEShEFE Q’ty | Memo
1 [524092XS212BLNAL2 Proximity Switch Unit FrERARRAHE 1
2 156311KB02 Cable Clamp Head KB-2 S| E B 1
3 113040013 (211304902 Backgauge Secondary Pipe EEhEEE 1

2113110044
4 5630100005006 Set Screw M5X6 IERABER 1
5 {211304009B Sensor Retaining Cover BEIEUER=E 1
6 (211304008 Spring MEENR TR 1
7 |211304010D Sensor Button CECupneding =it 1
8 |56304R0040 R Clip R-40 IR I
9 |212211010A Backgauge Joint BN R 1
10 (5630140012035 Hex Bolt M12X35 NERBEEE 2
11 |56303A00012 Spring Washer M12 REEE 2
12 563%}%‘A0010030 Hex Bolt M10X30 AR 3
13 |21 221 1902A. i ig% i }8(1) ig Backgauge Main Pipe BEIEMRERE 1
14 |56303A00010 Spring Washer M10 EEEE 3
1§ |56294202504 4 Pin Female Connector TN R SRR (i) 1
16 |213211001A Backgauge Ruler 1035mm ELRER 1
17 {212211008B Zero Point adjust Nut R REIEE 1
18 212211009 Copper Piece Ef A 1
19 |56301C0006008 Set Screw M6X$ IR AER 1
20 {56311D010 Pipe Clip 5/8” R 1




SUNRISE
HYDRAULIC IRONWORKER

IW-45K

SPARE PARTS LIST

. 633EGI160
12-2012




i

AN\

W

3D.dwg 09/2011

45K~

IW—




Sunrise Ironworker Parts List

Model: IW-45K Part: Cover Plates Date: 02/2012
Ttem Part Number Description EShE Q'ty | Memo
1 [211602011D Top Cover rEE 1
2 |211602015C Punching Station Cover AREE 1
3 |211602050B Notching Station Cover B AR eEE 1
4 [211602051C Safety Guard for Notching Uy 1
5 142STBHO03 Notching Clear Cover FERER 2R 1
6 |211602018D Front Cylinder Cover HEREL AT E 1
7 1211602041C Cylinder Cover HEBEE 1
8 211302022 Scrap Box for Notching HERES 1
9 211302022 Scrap Box for Notching HEEEE i
10 211602004 Flat Bar Shear Back Plate B 1
11 1211602005 Safety Guard for Flat Shear BUAREEAR 1
12 2116020214 Side Safety Guard for Flat Shear  |BS AR MR 1
13 (211602006 gii” Guard for Bar and Angle i - anssng 1
14 211602020 if;g;f;zyaf“m forBarand  \prmareis 1
2129020324
15 [212902902 3323533?}3 Electrical Box TR 1
52414APL93902
16 211602022 Front Base Cover EEREEESE 1
17 [|211602008A Front Base Cover TEEERTE 1
18 (2116020094 Rear Base Cover EEEE 1
1o |211310007D Adjust Pushing Screw R E iRk 6
2113100088 Adjust Pushing Nut B T AEAE
20 |52413YC135D Foot Switch YC-135D(CE) HEERERE 1
21 [213210008 Foot Switch Handle B BRRRERAR 1
22 |56320G0061400A Foot Switch Cable 3/8”X1400 BHRREE 1400mm !
23 156314118036M10 Waist Shaped Knobs 1180-36-M10 |M#&siei 1




IW-45K Punching Station




Sunrise Ironworker Parts List

Model: IW-45K Part: Punching Station Date: 02/2012
Ttem Part Number Description EfLARE Q’ty | Memo
1 [211605010 Retaining Thread Support RS ERR 1
2 |56301A0008035 Hex Bolt M8X35 NEEEEIRRE 4
3 212211009 Copper Piece i 1
4 211305005B Stripper Adj. Screw (2) F S B RIR(T) 1
5 56301C0006010 Set Screw M6X10 IEfTRNERER I
6 |00 05006 Stripper Spring HETLEDR 2 1
7’ 56303D00012024045 |Flat Washer M12 TRE 2
8 56301A0012090 Hex Bolt M12X50 ANEREEER 1
9 [211305004B Stripper Adj. Screw (1) LS RRIERE(—) 1
10 }213205010 Copper Piece s 2
11 |56301C0010012 Set Screw M10X12 IEffRNAEER 2
12 42STMCO003B Stripper AFLEDRLER 1
13 428TMCO02 Stripper Clear Cover SRR 1
14 56303A00005 Spring Washer M5 ERERE 4
15 4zs:rMD 56301A0005012 Hex Bolt M5X12 ANEREERE 4
16 | 42STBC004 Washer H 2
17 5630110005008 Cap Screw M5X8 FEAARFL 2
18 :zz;zgggiijg Stripper Exchangeable Plate FIRLZRER I
19 2116050020 Punching Table A (Mazin) FPFLITAESL(A) 1
20 211605004C Punching Table B (Front) HFLTEE (B) 1
21 56301A0008016 Hex Bolt M8X16 ANERETRIRE 3
22 2113050098 Table Connecting Plate R 2
23 56301A0010025 Hex Bolt M10X25 AR 2
24 56303A00010 Spring Washer M10 bk 6
25 211605100 |56315404163M1025 [Clamp Handle M10X23 EmEs 2
26 56303B11012025 Flat Washer M10 e 2
27 211605008A Sizing Stopper Plate TAEmEf SR 2
28 211605009A Clamping Plate TEATHRIEE 2
29 56301A4010040 Hex Bolt M10X40 VA=Y v 4
30 211605013A Punching Stopper Guide Ruler AT/ Y SER | 2
31 211605011A Punching Table Ruler MFL PRI X BEER 1




Model: IW-45K

Part: Punching Station

Daie: 02/2012

Item Part Number Description ELEE Q'ty | Memo
32 |42RTAQA Retaining Thread TRESE I
33 |56301A0010025 Hex Bolt M10X25 ANEEEIRRE 4
34 156305D00606018 Locating Key e 1
35 |[42RNAQA Retaining Nut B EEE 1-
36 |[41RP1 Punch B 1
37 i%gigﬁfOB Quick Change Sleeve BRiF LEER 1
38 |211602044A Stripper Rear Guard AR 1
39 |56301A0005012 Hex Bolt M5X12 FNEREER 4
40 156303A00005 Spring Washer M3 HEEE 4
41 [52411TZ7312 Limit Switch {fiERARE 1
42 |56301A0004025 Hex Bolt M4X25 NAXETERR 2
43 {56303B10005010 Flat Washer M4 PEE 2
44 |211601006B Mounting Table A B E AR 1
45 |211601005A Clamping Shaft oyl 1
46 |56301A0020065 Hex Bolt M20X65 AEEEIER 1
47 432%25MB Die Holder B TR 1
48 433§1C Die Bushing THEHRE 1
49 |41RDI Die EHATE 1
50 |56301C7010045 Set Screw M10X45 LT ELRE 1
51 |56302B0110 Nut M10 LA ] 1
52 [211305011 T-Shaped Nut M16 T EUIZIE 4
33 |56301A0016050 Bolt M16X50 ANARER 4
54 [36303A00016 Spring Washer M16 EERE 4
55 156303D00016032045 Flat Washer M16 e 4
56 [211601013 . Adjust Plate TEHREE 2
57 [211601009A Guide Plate EREER 2
58 [211610003 Adjust Screw ARG 8
59 |56302B0120 Nut M20 ERRE 8




IW-45K Shear Station




Model: IW-45K

Sunrise Ironworker Parts List

Part:Shear Station

Date: 02/2012

[tem Part Number Description AR Q'ty | Memo
1 [211609001 Angle, Rd/Sq Bar Shear Moving Blade  |{BEI75/JE(GEE) 1
2 |211609002 Angle, Rd/Sq Bar Shear StationaryBlade |EI757JR(EE) 1

211610001A  |Shear Holddown Screw A, BB ERSENER
3 [2116109001211310011 Holddown Screw End Piece RE IR 1
5630650060030 |Spring Pin @6X30 b

4 |211309004 Rd/8q Bar Shear Blade Fix Plate EHTIEEER 2
5 |56301A0012020 Hex Bolt M12X20 AE R ETRR

6 |56301C8010040 Set Screw M10X40 AR 4
7 |56302B0110 Nut M10 iy 12
8 (2116010104 Holddown Guide Block BEIREEIE 2
9  |56301A0012060 Hex Bolt M12X60 FNARERRRS 4
10 [211608003A Shear Holddown (M) TR EED) 1
11 [211608005A Shear Holddown (S) SEREBHE(BEE) 1
12 [56303A00012 Spring Washer M12 SR 7
13 [56301A0012035 Hex Bolt M12X35 AR 3
14 [211608001B Flat Shear Upper Blade R TIR (FEE) 1
15 5636140012040 Hex Bolt M12X40 ARG 3
16 [211608002A Flat Shear Lower Blade AR TIE(EE) 1
17 156301C0010025 Set Screw M10X25 Nsbpayaveti<es 4
18 |211608004B Flat Shear Table TR SRR 1
19 [211308005A Flat Shear Stopper AR EER 2
20 |56301A0010025 Hex Bolt M10X25 NAERERIER 2
21 |56301A0010030 Hex Bolt M10X30 FRERERRE 2
22 |56303B11012025 Flat Washer M10 R 2
23 |211308006A T-Shaped Nut AR B ESRERE 2
24 |56301A0012040 Hex Bolt M12X40 AR R 4
25 |56303A00012 Spring Washer M12 Bo el 4
26 |56301A0012020 Hex Bolt M12X20 AR E R 2
27 211602042 Safety Guard For Shear Holddown(Left) |BMEAHEE 1
28 211602043 Safety Guard For Shear Holddown(Right) [ER A= 1
29 [56301A0005012 Hex Bolt M5X12 ANARERER 4
30 {56303A00005 Spring Washer M3 SRR 4




IW-45K Notching Station Assembly

Part1606A.dirg 09,/2011




Sunrise Ironworker Parts List

Model: IW-45K

Part: Notching Station

Date: 02/2012

Ttem Part No Description B R Q’ty [Memo
1 [212906001 Notcher Top Blade FEAE R i
2 |56301A0016025 Hex Bolt M16X25 ANEREERRR 1
3 [211306004A Notching Stripper (left) BT AFIRER(E) 1
4 |211306005A Notching Stripper (right) B A REEE(E) 1
5 156301A0012030 Hex Bolt M12X30 ANAREEIER 4
6 [56303A00012 Spring Washer M12 EERE 4
7 |56301A0008050 Hex Bolt M8X50 INERE IR 2
8 |56302B0108 Hex Nut M8 FFEIRE 2
9 211606003 A Notching Table BB TR 1
10 56301A0008016  |Hex Bolt M8X16 NEREEEIRE 4
11 211605008A Stopper Plate (short) TAEHUEAISR(E) |
12 [211606100 [211606007 Stopper Plate (long) T e EALBE () 1
13 211605009A Clamping Plate EfHEEIEE 2
14 ‘[j:-; 56301A0010040  |Hex Bolt MI0X40 TR AR 4
15 56303A00010 Spring Washer M10 B 4
16 |211306008D Notching Bolster RIS TR 1
17 [211306002F Notcher Side Blades JSRIETERT] 2
18 |211306003C Notcher Front Blades HEIETERTT] 1
19 |56301A0010020 Hex Bolt M10X20 R E IR 4

20 |56301A0010035 Hex Bolt M10X35 NERERIER 1
21 |56301A0012040 Hex Bolt M12X40 ANEREREIRE 2
22 |56302B0112 Nut M12 N FEIRE 2
23 211305012 T-Shaped Nut M12 THAZIE 4
24 156303D00012024045 Flat Washer M12 EHE 4
25 |56303A00012 Spring Washer M12 EEEE 4
26 |56301A0012050 Hex Bolt M12X50 VAV--FENC LTS 4
27 |56301C0012025 Set Screw M12X25 (TR SR 4
28 156302B0112 Nut M12 FNEIRE 4
29 |211601007B Mounting Table BB EER 1
30 [211601005A Clamping Shaft B R T TR R 1
31 |56301A0020065 Hex Bolt M20X65 AR EIRIRRE 1
32 |211601008A Main Slide Guide Plate (1) EEH(—) 1
33 |211601012A Main Slide Guide Plate (2) EHEH(T) 1




Electric BackGauge Assembly

15

PART1311300A.DWG 02/2012




Sunrise Ironworker Parts List

Model: IW-45K/60K/50A/60H,605/SD.80S/SD,85SKD

Part; Electric BackGauge(211311300) Date:02/2012
Item Part Number Description ELaiE Q’'ty | Memo
1 {524092XS212BLNAL2 Proximity Switch Unit FTEERERRA 1
2 |56311KB02 Cable Clamp Head KB-2 EE R 1
3 (2113049018 21DOB02  IBackgauge Secondary Pipe  [BEEALANE 1
4 |56301C0005006 Set Screw M5X6 NRE ANl 1
5 |211304009B Sensor Retaining Cover EEERATE 1
6 [211304008 Spring EE IR I
7 |211304010D Sensor Button BT 1
8  [56304R0040 R Clip R-40 s 1
9 |212211010A Backgauge Joint FEfL R 1
10 {56301A0012035 Hex Bolt M12X35 NEREEER 2
11 |56303A00012 Spring Washer M12 EIEE 2
12 |5630140010030 Fex Bolt M10X30 ANEERERIER 3
13 21221 19024 212200010 IBackgange Main Pipe BEEM RS 1
14 |56303A00010 Spring Washer M10 BEEEH 3
1§ |36294202504 4 Pin Female Connector FEAL R R AEER (1) 1
16 [213211001A Backgauge Ruler 1035mm EARBER 1
17 |212211008B Zero Point adjust Nut E L REREIRE 1
18 212211009 Copper Piece Er# 1
19 |56301C0006008 Set Screw M6X8 IETAREER 1
20 |56311D010 Pipe Clip 5/8” BT 1




